


, --
~-!a~_______5

-
Mead CompuChem~

the nation's largest, most
experienced gas chromatogra
phy/mass spectrometry
(GCIMS) laboratory offers you
trace level analysis for:
• Hazardous Waste
• Priority Pollutants
• Toxicology
• Organics In Air
• Quality Control
• Product Evaluation

Two laboratories in Research
Triangle Park, .c. and Cary,
Illinois (Chicago) provide you
with rapid data turnaround
and lower cost because of high
capacity and specialization.

Organic and inorganic
analyses are performed on a
variety of matrices and a strict
Quality Assurance Program
ensures the highest quality
data available.

For more information on
how we can meet your specific
analytical requirements, please
[...]
Research and Development Division, Abcor, Inc., Wilmington, Massachusetts 01887

Edward S. K. Chlan

Department of Civil Engineering, Georgia Institute of Technology, Atlanta, Georgia 30332

• Fourteen physical-chemical processes singularly or in
combination were evaluated for their ability to remove
dissolved organic carbon in the effluent of a waste water
reclamation facility treating secondary effluent. The
largest organic carbon removals were obtained with reverse
osmosis (RO) at an 85% product water recovery. As RO
removals before and after activated carbon treatment were
similar, RO may be employed directly following coagula
tion.

Introduction
Physical-chemical treatment processes such as coagu

lation/filtration and activated carbon have been used in
conventional drinking water treatment to reduce volatile
and other trace organic contaminants to levels that are
acceptable by the Interim Primary Drinking Water Reg
ulations (1). Highly treated effluents from advanced waste
water treatment (AWT) plants that generally consist of
coagulation, filtration, and activated carbon following the
biological treatment, however, often contain levels of trace
organics comparable to levels present in conventional water
supplies before physical-chemical treatment. If reuse of
municipal waste waters for potable purposes is to be a
viable alternative, additional treatment may be required
to reduce the concentrations of trace organics in AWT
effluent to even lower levels. The objective of the present
study was to identify and evaluate cost effective treatment
processes that can reduce by an order of magnitude the
levels of total organic carbon (TOC) in effluents from
well-operated AWT plants. The most promising treatment
processes identified in a literature review were evaluated
with respect to TOC removal in laboratory and pilot-scale
tests using an actual AWT effluent.

Fifty potential treatment processes, identified in 500
literature citations, were rated based on their anticipated
efficacy and costs for removing trace organics from AWT
effluents. The processes were rated according to the
predicted capability for removing organics within the four
chemical groups that typically comprise nearly all of the
effluent TOC: low molecular weight polar organics (about
50% of the TOC (2)), humic and fulvic substances (about
45% of the TOC (3», and halogenated organics (about 1%
of the TOC (4)). With this approach, four processes were
concluded to be most cost effective for achieving a 90 %
removal of chemicals within the four prevalent categories
of organics in AWT effluent. These include two oxidants
(ownation in combination with ultraviolet (UV) irradiation
and hydrogen peroxide in combination with UV irradia
tion), a membrane process (reverse osmosis), and a series
of complementary adsorbents (ion exchange/polymeric
resins). In addition to the four most highly rated processes,
four oxidation processes were identified.

Removal efficiencies for TOC of >90% have been re
ported for ozone (5) and hydrogen peroxide (6) when UV

is also employed to enhance oxidation. Although at high
dosages (7) or for certain organic fractions (8) ozone alone
can achieve >70% organic removal, removal efficiencies
are generally well below this value as are those for hy
drogen peroxide alone (9). Reverse osmosis (RO) has also
been shown to remove >90% of the organics in AWT
effluent (10). For high rejecting polyamide RO mem
branes, nearly complete removal of high molecular weight
organics (fulvic and humic substances) and between 50%
and 75% removal for low molecular weight polar organics
(11, 12) would be expected. The fourth highly rated ap
proach for achieving >90% TOC removal is to use several
complementary adsorbent resins in series. Hydrophilic
organics such as low molecular weight organic acids and
humic/fulvic acids can be effectively removed by using
weak base anion-exchange resins (13-15) or polymeric
resins (16). Carbonaceous polymeric resins have been
developed specifically to remove chlorinated organics.

Other processes were evaluated and concluded to be
incapable of accomplishing the performance goal of >90%
TOC removal. Precipitants, for example, were not selected
for laboratory and pilot-scale tests because of the suspected
very low removal efficiency for low molecular weight polar
organics (17), even though alum plus filtration (18), high
molecular weight polymers (19, 20), or polymers plus fil
tration (21) can give >95% removal of humic acids.

Materials and Methods

The AWT effluent used in the screening evaluation was
obtained from the 0.55 m3/s (15 mgd) Water Factory 21
advanced waste water reclamation facility in Fountain
Valley, Orange County, CA. In this full-scale plant, ac
tivated sludge effluent is treated by using chemical clar
ification for solids removal, air-stripping for ammonia and
volatiles removal, recarbonation for pH adjustment, mixed
media filtration for additional solids removal, and activated
carbon adsorption for soluble organics removal as shown
in Table I (10).

To allow for relating process performance results to
AWT plants in general, every effort was made to ensure
that the organic carbon for the AWT effluent as measured
by TOC was not much greater than 5 mg/L. Adequate
shipping and preservation techniques were employed to
ensure that the characteristics of the AWT effluents were
not significantly altered between the sampling, processing,
and analysis.

Fourteen processes or combinations of processes were
selected for screening studies at laboratory scale. These
included the following:

(i) the four most highly rated processes
(1) reverse osmosis .
(2) ozonation/ultraviolet irradiation
(3) hydrogen peroxide/ultraviolet irradiation
(4) ion exchange/polymeric resin

0013-936X/82/0916-0741$01.2S/0 © 1982 American Chemical Society Environ. Sci. Technoi., Voi. 16, No. 11, 1982 741



reverse osmosis
(62¢/IOOO gal)

airstripping
(9.8¢{1000 gal)

recarbonation
(5.6¢/1000 gal)

carbon adsorptionC

(16.7¢{1000 gal)

of 2.0 mequiv/ g; IRA-4500, a strong base anion-exchange
resin with quarternary amine functional groups and an
acrylic matrix having a capacity of 4.4 mequiv/g; XAD-7,
a macroporous adsorbent with an acrylic matrix (Rohm
and Haas, Philadelphia, PAl. The resins were packed in
a 50-em glass column prerinsed with base, acid, and dis
tilled water and operated on the site with a 3-min deten
tion time.

The ozonation tests were conducted with 750 mL of
AWT effluent placed in an enclosed l00D-mL baffled and
stirred ozonation vessel. The ozone was supplied at a rate
of 102 mg/min and a flow rate of 3.3 L/min, representing
15% of the GL-l ozonation capacity using pure oxygen
(PCI Ozone Corp., West Caldwell, NJ). The reactor off-gas
was collected in scrubbers filled with 20000 mg/L KI,
which was back-titrated with 0.025 N phenylarsine oxide.
The UV/ozone experiments were conducted in the same
vessel with a quartz tube containing the UV source pro
truding downward from the top of the enclosed vessel. The
UV source was a 5.5-W quartz lamp with low-pressure
gaseous mercury discharge providing a monochromatic
light source at 254 nm and an intensity of 875/lW /cm2 at
2.5-cm distance (Penray lamp, Ultraviolet Products, Inc.,
San Gabriel, CAl. The light source is powered through a
14-W transformer providing 800 V to start the lamp and
270 V during operation.

The 1l0-L batch reverse osmosis tests were conducted
with a 500 L/day unit containing eight external tubular
membrane core assemblies with a total surface area of 0.37
m2 and a 2238 W (3 hpj diaphragm pump (SC-4, Western
Dynetics, Newburg Park, CAl. The cellulose acetate type
CA 190 was rated at a minimum flux of 0.73 m3/(m2 day)
(18 gal/(ft2 day)) at 25°C and 35 kg/cm2 (500 psig) and
a rejection of 90% using a 5000 mg/L NaCI solution. The
5-h tests with acidified (pH 5.5) activated carbon effluent
showed a flux of 1.3 m3/ (m2 day) and a salt rejection of
95.5%. Tests were also conducted with the same pumping
assembly using a B-I0 permeator (DuPont, Wilmington,
DE), containing polyamide hollow fibers with a surface
area of 140 m2, which is rated at 5677 L/day (1500 gal/day)
and a flux rate of 0.04 m3/(m2 day).

The tests with reverse osmosis and resins were con
ducted at the reclamation plant between March 29 and
April 4, 1980, while the ozonation test was conducted at
the University of Washington. A second activated carbon
effluent sample was collected on October 3, 1980, for ad
ditional oxidant testing. The influent and effluent samples
were collected with an all glass/Teflon-lined sampler by
using glass syringes to displace the liquid. The samples
were analyzed with an ultralow-level total organic carbon
analyzer (Model DC-54, Dohrman, Santa Clara, CAl,
consisting of a sample input module (PR-l) and totaliz
er/reaction module (DC-52). The unit measures both
purgable and nonpurgable TOC. A 10-mL sample con
taining acidified persulfate was helium sparged for removal
of volatile organics followed by UV oxidation of the or
ganics and a second sparging step. The oxidized carbon
was measured as methane with a flame ionization detector
following reduction by a hydrogen-enriched nickel catalyst.
The lower limit of the limit is 50 /lg/L while it realized a
5% precision on repeated analysis of the same sample. An
aliquot of the composite sample had a pH of 6.8, a con
ductivity of 1450 mmho, 887 mg/L total dissolved solids,
and 21 mg/L inorganic carbon.

Additional experiments were conducted with five
promising oxidants that are sometimes used in water
treatment of industrial treatment processes with AWT
effluent collected on October 3, 1980. Four of the oxidants,

Table I. Design parameters for Reclamation Plant"
(Flow: 0.66 m'{s (15 mgd»

chemical clarification rapid mix (1.2 min, pH 11,
(23.9¢/IOOO gal)b 350-400 mg{L CaO and

0.1 mg{L polymer
addition), flocculation
(G = 100 S-I for 10 min,
G =25 S-I for 10 min,
G = 20 S-I for 10 min),
clarification with settling
tubes (2.7 m'{(m' h),
D= 40 min)

draft towers (3000 m' of
air{m' of water or naU
vent.), down flow (26.4
m'{(m' h»

pH decrease to 7.5 by car
bon dioxide from lime
recalcining furnace,
chlorination at 8 mg{L,
clarification (5 m'{(m'
h»

mixed media filtration coal, sand, garnet with
(3.9¢{1000 gal) 0.76 m depth (12 m'{

(m'h»
granular activated carbon

(Filtrasorb 300), down
flow (12 m'/(m' h), 34
min empty bed determi
nation time)

(a) sodium hexametaphos
phate ppt inhibiter (2
mg{L), chlorination (0.5
mg{L); (b) polypropyl·
ene cartridge filters (25
I'm presize); (c) sulfuric
acid addition (pH 5.5 for
scale prevention); (d)
spiral·wound cellulose
acetate membranes
(1260 modules in 24-12
6 configuration, 538
psi); (e) 85% permeate
recovery (31.7 m'{(m'
h); (f) packed tower de·
carbonators (22 m' of
air{m' of water)

dosage 20 mg{L (D =30
min)

chlorination
(6.6¢/IOOO gal)

deep well injection
(8¢{1000 gal)

" Reference 10. b Clarification effluent for reverse os·
mosis testing. C AC effluent used for testing of 14 pro·
cess combinations.

(ii) modifications of two of the highly rated oxidant
processes

(5) ozonation
(6) ozonation/UV plus activated carbon
(7) hydrogen peroxide
(8) hydrogen peroxide/iron catalyst
(9) hydrogen peroxide/UV plus activated carbon
(10) ultraviolet irradiation

(iii) and four other oxidants
(ll) ferrate
(12) persulfate
(13) perborate
(14) permanganate

Four resins were screened in adsorption tests: S-37, a
very weak base macroporous anion-exchange resin having
secondary and tertiary amine and phenol hydroxyl func
tional groups and a phenol formaldehyde matrix (Diamond
Shamrock, Redwood City, CAl; IRA-504, a strong base
macroporous anion-exchange resin with quarternary amine
functional groups and polystyrene matrix having a capacity

742 Environ. SCi. Techno!., Vol. 16, No. 11, 1982



Table II. Levels of COD and TOC in Reclamation Plant
Effluents" and TOC Values Noted in the Present Study

Table Ill. Total Organic Carbon in Effluent after
Treatment of AWT Effluent with Most Effective Processes

Results and Discussion
The TOC in the carbon effluent during the initial part

of the testing was 5.5 mg/L but decreased to 3.5 mg/L
during the latter part of the testing period following a short
plant shutdown. It was 5.7 mg/L during the second testing
period. These values are comparable to the median con
centrations observed at the plant (10) (Table II).

The ion-exchange resins showed low organic carbon
removal efficiencies using the activated carbon effluent

i.e., persulfate, perborate, permanganate, and ferrate, were
available as solids, while hydrogen peroxide was the only
liquid oxidant evaluated. Persulfate is a triple salt of 2
mol of potassium monopersulfate (KHSOs), 1 mol of po
tassium hydrogen sulfate (KHS04), and 1 mol of potassium
sulfate (K2S04), and commercially available as oxone
(DuPont, Wilmington, DE). It has a water solubility of
256 giL at 20 ac while a 10 giL solution results in a pH
of 2.3. The oxidant has been used to oxidize phenols,
olefins, and amines and is often added to laundry bleach,
denture cleaners, and toilet bowl cleaners.

Perborate (NaB03,4H20) is an alkaline white powder
that is a stable dry form of hydrogen peroxide (NaB02,
H20 2,3H20). It is manufactured from borax, sodium hy
droxide, and hydrogen peroxide. It has a solubility of 20
giL to result in a pH of lOA.

Potassium permanganate (KMn04) is a purple crystal
and attains a maximum solubility of 65 giL at 20 ac
(Carus Chemical Corp., La Salle, IL). It has been com
monly used in drinking water treatment to oxidize organics
such as phenol (above pH 7), odors, and mercaptans and
inorganics such as ferrous iron and cyanides. After for
mation of the insoluble Mn02 the residue can be removed
by coagulation.

Ferrate (K2Fe04) is a reddish-black powder that is stable
at temperatures up to 198 ac. It oxidizes compounds
evolving oxygen and carbon dioxide and precipitates as
ferric hydroxide. It is not commercially available and has
to be manufactured according to the procedures of
Schreyer et aI. (22) using chlorination of ferric nitrate. It
is a very effective bactericide at concentrations of a few
milligrams per liter (23). Organic conversions by ferrate
range from 33% for benzene to 93% for allylbenzene and
almost complete conversion for phenol (24).

Hydrogen peroxide (H20 2) is a clear, waterlike liquid,
and a 50% concentration has 23% active oxygen content
and contains 600 g of H20dL (FMC, Philadelphia, PAl.
The liquid is a strong oxidizer and liberates oxygen upon
decomposition. With a 3:1 mole ratio, it is able to convert
99% of most chlorophenols and nitrophenols (25). Using
hydrogen peroxide/UV at 1% by volume resulted in
greater than 95% TOC removal (26).

activated sludge
efnuent

clarification
efnuent

activated carbon
efnuent

cellulose-acetate
reverse osmosis
efnuent

" Reference 10.

chemical
oxygen

demand,
mg/L

46.6
(25-76)

25.8
(17-49)

13.4
(3.9-29)
1.3
(1-7)

total organic
carbon, mg/L

12.8
(11.1-14.2)
9.2
(6.5-12)
5.0
(1.9-7.7)

0_7
(0.4-1.6)

TOC
(this

study),
mg/L

5.4

5.5/3.5/
5.7

0.86

influent efnuent
TOC, TOC,
mg/L mg/L

8-37 resin adsorption after 5.5 3.8
activated carbon

polyamide reverse osmosis 3.5 0.66
after activated carbon

polyamide reverse osmosis 5.4 0.48
after coagulation

cellulose acetate reverse 3.5 0.86
osmosis after activated
carbon

cellulose acetate reverse 5.4 1.6
osmosis after coagulation

ozonation after activated 3.5 1.2
carbon

ozonation/UV after 3.5 0.79
activated carbon

hydrogen peroxide 5.7 0.32

100

" AZ
Z
~(L;:;

:;
w Vl>:
()

~ 50 05-37

w 61RA-458

" .,RA-904«
t--

.& XAD-7z
w
()
l>:

IW
0a.
0 100 200 300 400 500

8EDVOLUME5

Figure 1. Permeation of organics through resin columns using act~

vated carbon column effluent.

(Table III). After 400 bed volumes, the removal with the
S-37 resin was 28% while the other resins had removals
of as low as 14% (Figure 1). This would indicate that a
stronger basic character of the amine group does not en
hance the organic removal. The phenol-formaldehyde
matrix apparently provided better removal than the
polystyrene or acrylic matrix.

Among the systems tested, the membrane reverse os
mosis produced the lowest effluent organic carbon con
centration treating activated carbon effluent. The highest
removals were obtained with the polyamide hollow-fiber
membranes as compared to the cellulose acetate mem
branes (Figure 2). During the batch concentration, both
retentate and permeate showed increasingly higher organic
concentrations. As the increase of the retentate concen
tration was greater than the increase of the permeate
concentration, the instantaneous removal percentage in
creased during the batch run. This increase is due pri
marily to low molecular weight organics that permeate the
membrane during the initial volume reduction. As their
relative mass in the retentate decreases, the percentage
rejection increases. This rejection improvement was most
noticeable for the cellulose acetate as compared to the
polyamide, as the latter retains lower molecular weight
organics to a greater extent as shown by its higher rejec
tion. The average permeate concentration at an 85%
product recovery is 0.86 mg/L for the CA-RO and 0.66
mg/L for the PA-RO. Similar removal efficiencies can be
expected from a continuous flow operation, while lower
effluent concentrations can be realized by using a product
recovery of 70% instead of 85%.

Environ. Sci. Technol., Vol. 16, No. 11, 1982 743



OZONE

o

60

o

o

30

100 10
z '"0 z
~ Z
<.> ;<
w :;..,

wW
0: 0:

>- 90
o PA-RO AC EFFLUENT <.>

...J ~ 50« C; PA-RO LIME EFFLUENT
If) w
>- • CA-RO AC EFFLUENT '"z «
w It. CA-RO LIME EFFLUENT >-
<.> z
0: W
W <.>
0- 80

0:
W

z 100 0- 0
0 ",10
~ z
<.> Zw.., ;<
w :;
0: W
<.> 0:

Z 90 <.>
« ~ 50
'"0: W0 '">- <l
Z >-
W z
<.> w
0: <.>
w 0:
0- W

0- 0
0

Figure 3. Decrease of organics during ozonation of activated carbon
column effluent.

oO~----=2-=0..L,O:-:0:-:0:----470;:r..000

OXIDANT CONCENTRATION (MG/U

Figure 4. Decrease of organics during oxidation of activated carbon
effluent.

TIME (MIN)

It. HYDROGEN PEROXIDE

I O~~i;=(F"'--O--===:;>,

'"z
Z
;<
:;
W
0:

<.>o
>
w

'"«
>z
w
<.>
0:
w
0-

20 min, the liquid was tested for its residual TOe by using
the low-level TOe analyzer. The results shown in Figure
4 indicate that permanganate is the most effective solid
oxidant as it removes 13.7% of the TOe of the activated
carbon effluent at a dosage of 40 mg/L. The liquid oxidant
H20 2 was especially effective as it removes 94 % of the
TOe at the highest dosage evaluated. However, at a
concentration comparable to the solid oxidants, i.e., 40
mg/L, it only removed a calculated 0.3 % of the TOC. The
results of the TOe oxidation by hydrogen peroxide at a
dosage of 2% by volume showed that most of the oxidation
was completed in less than 4 min. No differences were
noted between H20 2/UV and use of H20 2 with a 10 mg/L
iron catalyst as recommended by Keating et al. (25).

Treatment of the effluent from the oxidation step re
sulted in further TOe reduction. Activated carbon
treatment after 15 min of ozone/UV exposure resulted in
a TOe reduction to 0.85 mg/L TOe, which is slightly

Figure 2. Organics removed during reverse osmosis of activated
carbon column effluent and lime effluent.

As the reverse osmosis system is more costly than lime
coagulation, filtration, and activated carbon together, se
lection of RO greatly increases the cost of advanced waste
treatment. It is therefore important to determine what
unit processes can be omitted from the sequence prior to
RO. The present study therefore evaluated both mem
brane types by using lime-clarified effluent, thereby
omitting the sand filtration and activated carbon step. The
results in Figure 2 show that removal percentages similar
to those with activated carbon effluent can be realized. As
activated carbon removes both adsorbable and low mo
lecular weight biodegradable organics (3), one would expect
a higher rejection with activated carbon effluent, which